


POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION
1 1 539130558 CHASSIS CHASSIS

2 2 539115638 SM@RENIPPEL 3/16 GREASE NIPPLE 3/16

3 1 539102436 BATTERI 12V 382AH BATTERY 12V 382AH

4 6 539102502 ROR TUBE

5 8 539102845 FJEDER SPRING

6 1 539105974 GENNEMF@RING BUSHING

7 2 539107116 GENNEMF@RING BUSHING

8 1 539107628 BESLAG BRACKET

9 2 539107629 M@TRIK FOR BATTERI 1/4 NUT 1/4

10 2 539107632 STALBOLT 1/4 X 7 1/2 STEEL BOLT 1/4 X 7 1/2
11 5 539110815 KLEMME CLAMP

12 1 539112408 BATTERIBESLAG BATTERY TRAY

13 4 539112660 LEJE BEARING

14 2 539115749 DAEKSEL LID

15 1 539106188 TANKLAG TANK LID

16 1 539114057 BRANDSTOFTANK FUEL TANK

17 2 539991055 STALBOLT 5/16-18 X 2 1/4 STEEL BOLT 5/16-18 X 2 1/4
18 1 539130560 SK/ERM GUARD

19 1 539130559 BUNDPLADE BOTTOM PLATE

20 1 539114504 BESLAG BAG BRACKET

21 2 539119884 LAG LID

22 2 539122632 FJEDER SPRING

23 1 539916325 BRAENDSTOFHANE FUEL COCK

24 2 539976934 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
25 2 539990206 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
26 4 539990209 STALBOLT 5/16-18 X 1 STEEL BOLT 5/16-18 X 1
27 27 539990316 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
28 8 539990585 LASEM@TRIK 5/16-18 LOCKING NUT 5/16-18

29 2 539118771 LAG LID

30 24 539990692 SKIVE 5/16 WASHER 5/16

31 49 222001325 LASEM@TRIK 5X16"X 18 LOCKING NUT 5X16"X 18
32 2 539115747 FJEDER SPRING

33 2 539115675 SKIVE 1" WASHER 1"

34 2 539117901 BJS BUSHING

N/S 1 539107615 BATTERIKABEL NEGATIV CABLE

N/S 1 539112409 LEDNINGSNET POWER NETWORK







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 8 539101721 STALBOLT 5/16-18 X 2 3/4 STEEL BOLT 5/16-18 X 2 3/4
2 2 539101836 BGS BUSHING

3 1 539102526 SPLIT 1/2 X 2 COTTER 1/2 X 2

4 4 539104807 STYREBESLAG REINFORCEMENT BAR

5 8 539104808 STYREKLODS BLOCK, PILLOW

6 2 539110808 FORBINDER CROSS LINK

7 2 539112223 FORBINDER STRUT LINKAGE

8 1 539114264 LIFTBESLAG BAG LIFT SHAFT, REAR

9 1 539114266 LIFTBESLAG FOR LIFT SHAFT, FRONT

10 1 539114268 STOP BESLAG BRACKET

11 3 539114270 B@S BUSHING

12 1 539114280 PEDAL PEDAL

13 1 539121322 BELAGNING FOOT PAD

14 10 223718 LASEM@TRIK 3/8" LOCKING NUT 3/8"

15 4 539976982 SKIVE 5/8 WASHER 5/8

16 1 539976989 FIJEDERSPLIT 1/8X 2 1/2 SPRING COTTER 1/8X 2 1/2
17 2 539990250 SKIVE 1/2 WASHER 1/2

18 2 539990517 SKIVE 3/8" WASHER 3/8"

19 3 539990637 STALBOLT 3/8-16 X 2 1/2 STEEL BOLT 3/8-16 X 2 1/2
20 6 539990654 SPLIT 5/32 X 1 1/4 COTTER5/32 X 1 1/4

21 3 539990629 STALBOLT 3/8-16 X 2 1/4 STEEL BOLT 3/8-16 X 2 1/4
22 48 222001325 LASEM@TRIK 5X16"X 18 LOCKING NUT 5X16"X 18







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 3 539101080 KONTAKT SWITCH
2 2 539101836 BGS BUSHING
3 2 539102593 LASESKIVE 3/8" LOCKING WASHER 3/8"
4 2 539102720 DAMPER MUFFLER
5 2 539109368 DAMPER MUFFLER
6 2 539112300 BESLAG BRACKET
7 2 539112306 AKSEL AXLE
8 1 539112313 AKSEL BREMSE BRAKE SHAFT
9 1 539112314 FORBINDER LINKAGE
10 1 539112408 BATTERIBESLAG BATTERY TRAY
11 1 539114259 HANDTAG HANDLE
12 1 539114291 BESLAG HGJIRE BRACKET
13 1 539114292 BESLAG VENSTRE BRACKET
14 2 539121152 HANDTAG HANDLE
15 1 539976526 GREB HANDLE
16 12 223718 LASEM@TRIK 3/8" LOCKING NUT 3/8"
17 2 539976988 FIEDERSPLIT SPRING COTTER
18 26 539990316 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
19 2 539990517 SKIVE 3/8" WASHER 3/8"
20 8 539990585 LASEM@TRIK 5/16-18 LOCKING NUT 5/16-18
21 1 539990613 FLANGEM@TRIK LAS 3/8-16 COLLAR NUT 3/8-16
22 4 539990627 STALBOLT 5/16-18 X 1 1/4 STEEL BOLT 5/16-18 X 1 1/4
23 3 539990629 STALBOLT 3/8-16 X 2 1/4 STEEL BOLT 3/8-16 X 2 1/4
24 4 539990655 STALBOLT 3/8-16 X 1 1/2 STEEL BOLT 3/8-16 X 1 1/2
25 24 539990692 SKIVE 5/16 WASHER 5/16
26 48 222001325 LASEM@TRIK 5X16"X 18 LOCKING NUT 5X16"X 18
27 8 539991034 SKRUE 10-24 X 5/8 SCREW 10-24 X 5/8
28 1 539112095 STYREKONSOL HZJRE CONSOLE
1 539112096 STYREKONSOL VENSTRE CONSOLE
29 2 539112088 AKSEL AXLE
30 2 539103547 SKIVE WASHER
31 2 539976998 SMZRENIPPEL GREASE NIPPLE
32 2 539113107 PROP PLUG
33 2 539110122 STALBOLT 3/8-16 X 2 1/2 STEEL BOLT 3/8-16 X 2 1/2
34 2 539990546 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16
35 2 539122636 PROP 15/16" PLUG 15/16"







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 539121159 BRADDEBOLT 1/2-13 X 6 1/2 CARRIAGE BOLT 1/2-13 X 6
1/2
2 1 539123593 HJULGAFFEL WHEEL YOKE
3 1 222001321 LASEM@TRIK 2-VEJS ZINK LOCKING NUT 1/2" X 13
1/2" X 13
5 1 539114697 D/EK 4-LAGS 410-5 TYRE 410-5
6 1 539912234 VENTIL VALVE
7 1 539106994 FELG RIM
8 1 539103300 SM@RENIPPEL GREASE NIPPLE
9 2 539102484 LEJE BEARING
1 539105307 LEJE 31/4 BEARING 3 1/4
10 1 539105543 B@S BUSHING
11 2 539115638 SMZRENIPPEL 3/16 GREASE NIPPLE 3/16
12 2 539112660 LEJE BEARING
13 2 539115749 DAKSEL LID
14 2 539990209 STALBOLT 5/16-18 X 1 STEEL BOLT 5/16-18 X 1
15 2 539118771 LAG LID
16 2 539115747 FIJEDER SPRING
17 2 539115675 SKIVE 1" WASHER 1"
18 2 539117901 B@S BUSHING
19 4 539114805 B@S 5/16 BUSHING 5/16







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 539114286 BUNDPLADE BOTTOM PLATE
2 4 539990692 SKIVE 5/16 WASHER 5/16
3 4 539990187 LASESKIVE 5/16 LOCKING WASHER 5/16
4 2 223718 LASEM@TRIK 3/8" LOCKING NUT 3/8"
5 2 539990134 STALBOLT 3/8-16 X 3/4 STEEL BOLT 3/8-16 X 3/4
6 4 222001325 LASEM@TRIK 5X16"X 18 LOCKING NUT 5X16"X 18
7 1 539117860 S/ADE SEAT
8 1 539990209 STALBOLT 5/16-18 X 1 STEEL BOLT 5/16-18 X 1
9 1 539114631 HANDTAG HANDLE
10 1 539107523 KONTAKT SWITCH

1 539128796 S/AEDEINDSTILLING SEAT SLIDE SET (NOT

SHOWN)







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 539101768 KONTAKT SWITCH

2 1 539107541 TZANDINGSLAS IGNITION LOCK

3 1 539110074 TIMETALLER HOUR COUNTER

4 1 539114059 KONSOL H@JRE CONSOLE

5 1 539114071 KONTROLPANEL CONTROL PANEL

6 1 539114076 PLADE PLATE

7 8 539114341 SKRUE 10-24 X 3/8 SCREW 10-24 X 3/8
8 1 539118816 GASHANDTAG THROTTLE LEVER

9 1 539118815 CHOKERHANDTAG CHOKE CABLE

10 4 539976977 LASEM@TRIK 10-24, LOCKING NUT 10-24,
11 4 539990411 STALBOLT 10-24 X 1/2 STEEL BOLT 10-24 X 1/2
12 1 539114072 LABEL LABEL




14




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 539101714 TANDSPOLE IGNITION COIL
2 3 539102759 ISOLATOR INSULATOR
3 1 539108120 LASEM@TRIK 1/4-20 LOCKING NUT 1/4-20
4 2 539109800 NITTE 1/4-20 X 1 RIVET 1/4-20 X 1
5 1 539110064 SKIVE WASHER
6 1 539110093 OLIEAFTAPNING NOZZLE PIPE
7 1 539114530 REMSKIVE BELT PULLEY
8 1 539110424 BRANDSTOFSLANGE 24" HOSE 24"
9 1 539110425 BRANDSTOFSLANGE 5" HOSE 5"
10 2 539111786 NITTE 114-20 X 5/8, RIVET 114-20 X 5/8,
11 1 539114595 KOBLING CLUTCH
12 1 539114342 BESLAG BRACKET
13 1 539121325 UDST@DNING EXHAUST
14 4 539912222 KLEMME CLAMP
15 6 539976978 LASEM@TRIK 1/4-20 LOCKING NUT 1/4-20
16 2 539990053 SKIVE 1/4 WASHER 1/4
17 1 539990247 SKIVE 7/16 WASHER 7/16
18 1 539923388 STALBOLT 7/16-20 X 3, STEEL BOLT 7/16-20 X 3,
19 1 539114542 B@S BUSHING
20 2 539107631 SKRUE 1/4-20 S 5/8, SCREW 1/4-20 S 5/8,
2 539103306 LEDNING POSITIV CABLE
1 539107516 TRAK PIGTAIL (NOT SHOWN)
1 539105409 LEDNING NEGATIV CABLE
1 539115693 UDST@DNING EXHAUST




o
=



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 539101721 STALBOLT 5/16-18 X 2 3/4 STEEL BOLT 5/16-18 X 2 3/4
2 4 539109556 SKIVE 5116 WASHER 5116

3 8 539115516 SKIVE 7/16 WASHER 7/16

4 6 539116377 B@S BUSHING

5 12 539116378 B@S BUSHING

6 1 539121366 BESLAG BRACKET

7 6 539121367 B@S BUSHING

8 2 539121368 BESLAG BRACKET

9 2 539976934 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
10 2 539976937 STALBOLT 5/16-18 X 2 STEEL BOLT 5/16-18 X 2
11 2 539990585 LASEM@TRIK 5/16-18 LOCKING NUT 5/16-18

12 4 539990692 SKIVE 5/16 WASHER 5/16

13 6 222001325 LASEM@TRIK 5X16"X 18 LOCKING NUT 5X16"X 18







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 8 539101173 HIJULMJTRIK 1/2-20 NUT 1/2-20

2 4 539101721 STALBOLT 5/16-18 X 2 3/4 STEEL BOLT 5/16-18 X 2 3/4

3 2 539102796 FJEDER SPRING

4 1 539103256 FJEDER SPRING

5 1 421003 REM BELT

6 2 539108739 MJTRIK 1/4-28 NUT 1/4-28

7 2 539109800 NITTE 1/4-20 X 1 RIVET 1/4-20 X 1

8 2 539110311 STRAMMERULLE TENSION ROLL

9 4 404391 LASEM@TRIK 5/16 LOCKING NUT 5/16

10 1 539101231 B@S BUSHING

11 1 222001321 LASEM@TRIK 2-VEJS ZINK LOCKING NUT 1/2" X 13
1/2" X 13

12 1 539101332 STALBOLT 1/2-13 X 2 3/4 STEEL BOLT 1/2-13 X 2 3/4

13 1 539101350 STALBOLT 3/8-16 STEEL BOLT 3/8-16

14 1 539112092 ARM LEVER

15 1 539112670 SKIVE WASHER

16 4 539990692 SKIVE 5/16 WASHER 5/16

17 2 539112308 LED JOINT

18 2 539112309 FORBINDER BRAKE LINKAGE

19 1 539114261 HYDROSTAT HGJRE ZT2800 HYDRAULIK TRANSMISSION

ZT2800

20 1 539114260 HYDROSTAT VENSTRE HYDRAULIK TRANSMISSION
ZT2800 ZT2800

21 1 539112318 TANK HYDROSTAT EXPANSION TANK W/CAP

22 1 539112449 TANKLAG TANK LID

23 2 539112319 FORBINDER BYPASS LINKAGE

24 1 539112342 AFSTIVNING BRACE

25 1 539112407 PLADE PLATE

26 2 539112949 LED 1/4-28 JOINT 1/4-28

27 1 539923515 B@S BUSHING

28 4 539976938 STALBOLT 5/16-18 X 2 1/4 STEEL BOLT 5/16-18 X 2 1/4

29 2 539976978 LASEM@TRIK 1/4-20 LOCKING NUT 1/4-20

30 4 223718 LASEM@TRIK 3/8" LOCKING NUT 3/8"

31 6 539976988 FIEDERSPLIT SPRING COTTER

32 2 539990118 SKIVE 3/8 WASHER 3/8

33 12 539990188 SKIVE 5/16 WASHER 5/16

34 4 539990316 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4

35 3 539990588 STALBOLT 3/8-16 X 2 STEEL BOLT 3/8-16 X 2

36 1 539990613 FLANGEM@TRIK LAS 3/8-16 COLLAR NUT 3/8-16

37 1 539990655 STALBOLT 3/8-16 X 1 1/2 STEEL BOLT 3/8-16 X 1 1/2

38 14 222001325 LASEM@TRIK 5X16"X 18 LOCKING NUT 5X16"X 18

39 2 408046 OLIEFILTER OIL FILTER

40 2 539112099 FORBINDER DRIVE LINKAGE

41 6 539990223 STALM@TRIK 5/16-24 STEEL NUT 5/16-24

42 2 539991073 STALM@TRIK LINKS 5/16-24 STEEL NUT 5/16-24

43 2 539110604 STYREKUGLE VENSTRE GUIDE BALL

44 2 539110603 STYREKUGLE RIGHT GUIDE BALL

45 2 539117383 HJUL KOMPLET WHEEL

46 1 539912234 VENTIL VALVE

1 539112669 SLANGE (IKKE VIST) HOSE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 8 539990365 SPLIT 1/8 X1 COTTER 1/8 X1

2 1 539130245 LABEL UDKASTER LABEL

3 4 539114789 LED JOINT

4 2 539114787 FORBINDER KORT L STALBOLT, S

5 2 539114788 FORBINDER LANG L STALBOLT, L

6 1 539130556 KLIPPEBORD 44" CUTTING BENCH 44"

7 1 539114532 B@S BUSHING

8 1 539114533 REMSTRAMMERARM BELT STRETCHER LEVER

9 1 539114543 KLIPPEREM V-BELT

10 2 539115278 STRAMMERULLE TENSION ROLL

11 1 1053072 SPLIT COTTER

12 4 539111785 BRADDEBOLT 3/8-16 X 3/4 CARRIAGE BOLT 3/8-16 X 3/4

13 2 539115550 SKIVE 1/2 WASHER 1/2

14 3 539115584 STALBOLT 1/2-13 X 2 STEEL BOLT 1/2-13 X 2

15 4 222001321 LASEM@TRIK 2-VEJS ZINK LOCKING NUT 1/2" X 13
1/2" X 13

16 4 539115643 PLADESKRUE 12-14 X 3/4 PLATE SCREW 12-14 X 3/4

17 6 539115674 FLANGEM@TRIK LAS 5/16-18 COLLAR NUT 5/16-18

18 1 1053938 FIEDER SPRING

19 1 539115771 STALBOLT 112-13 X 2 1/2 STEEL BOLT 112-13 X 2 1/2

20 1 539116225 PIND STICK

21 1 539117239 BESLAG BRACKET

22 1 539117262 HAENGSEL HINGE

23 3 539119266 D/AEKSEL LID

24 1 539119555 STRAMMERULLE TENSION ROLL

25 3 539119637 KNIVBOLT KNIFE BOLT

26 3 539119803 LEJEHUS KOMPLET BEARING HOUSING

27 3 539119860 KNIV 44" KNIFE 44"

28 1 539120920 FIJEDER SPRING

29 1 539120993 STALBOLT MED @JE 4 1/2 STEEL BOLT 4 1/2

30 1 539121268 SKZARM GUARD

31 1 539121357 HAENGSEL HINGE

32 1 539121378 UDKASTERKLAP EJECTOR FLAP

33 1 539114925 REMSKAERM VENSTRE BELT GUARD

34 1 539114924 REMSKARM HJJIRE BELT GUARD

35 1 539121478 STALBOLT 318 X 6 STEEL BOLT 318 X 6

36 2 539121604 SKZARM GUARD

37 1 539122574 B@S BUSHING

38 1 539122633 STOTTEHJUL WHEEL

39 4 539976978 LASEM@TRIK 1/4-20 LOCKING NUT 1/4-20

40 17 539976979 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16

41 8 539990449 LASEM@TRIK 7/16-14 LOCKING NUT 7/16-14

42 3 539990188 SKIVE 5/16 WASHER 5/16

43 13 539990250 SKIVE 1/2 WASHER 1/2

44 8 539990316 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4

45 1 539990517 SKIVE 3/8" WASHER 3/8"

46 4 539990580 STALBOLT 1/4-20 X 3/4 STEEL BOLT 1/4-20 X 3/4

47 3 539990717 RING RING

48 1 411352 B@S BUSHING

49 1 411356 BOLT 1/2-20UNFX1 1/4AHHBLT BOLT 1/2-20UNFX1 1/4HHBLT




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 1 539115636 SKIVE 5/16 WASHER 5/16

51 1 539115638 SMZRENIPPEL 3/16 GREASE NIPPLE 3/16
52 1 411355 NOT SLOT

53 2 539119260 KUGLELEJE BALL BEARING

54 1 539119261 B@S BUSHING

55 1 539119264 REMSKIVE BELT PULLEY

56 1 539119807 AKSEL AXLE

57 1 539119809 LEJEHUS BEARING HOUSING

58 1 539119811 DAKSEL LID

59 4 539112818 STALBOLT 3/8-16 X 1 1/2 STEEL BOLT 3/8-16 X 1 1/2
60 2 539108735 LASEM@TRIK 1/4-20 LOCKING NUT 1/4-20
61 1 539977761 STALBOLT 1/4-20 X 1 STEEL BOLT 1/4-20 X 1
62 1 539105746 LABEL LABEL

63 1 539119894 LABEL 44" LABEL 44"

64 1 539122249 LABEL LABEL

66 1 539120592 SKZAERM VENSTRE GUARD

67 1 539120591 SKARM HJJIRE GUARD







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 539117702 LABEL LABEL
2 2 539103333 LABEL KONTROL LABEL
3 1 539105744 LABEL WARNING LABEL
4 1 539105745 LABEL BATTERI LABEL
5 1 539107959 LABEL WARNING LABEL
6 1 539108385 LABEL TRAK IKKE LABEL
7 1 539119364 LABEL HYDROSTAT LABEL
8 1 539130400 LABEL HBJDEJUSTERING LABEL
9 1 539114681 LABEL RAM LABEL
10 1 539114509 LABEL ZTR LABEL




6. Seat unoccupied 8. Blade switch in OFF position
11. Brake switch OFF pos. 14-15. Motion control levers OUT

. Battery
. Accessory outlet

BLACK

. Key switch

17

. To engine pigtail

RED O@)“{ ‘ | 16

. Hour meter

RED/WHITE

. Seat switch

YELLOW

. Run relay

. Blade switch
YELLOW C~"—

© 00 N O o~ WN PP

. Brake relay

Iy
o

. Electric clutch

PURPLE, ’7 e —‘

CGREEN L
- _“7
GREEN
6

[EnY
[

. Brake switch

YELLD

RED/WHITE

[EnY
N

. Start relay

BLACK

18

[EnY
w

. Starter solenoid

RED/WHITE

Ay
N

) . Left motion

control lever

15. Right motion

RED/WHITE

ORANGE

BROWN

BLACK
BLACK

control lever
16. Starter
17. 20 AMP fuse

BROWN

PURPLE,
BLUE

10 11 ] - 18. 7.5 fuse
I i — BLack ] T 19. Diode

ORANGE
HITE

20. Voltage regulator
21. Fuel shut-off

solenoid

PTO SWITCH

[POSITION ] CIRCUIT ]
[CofFF | _Cc+6GB+H |
[CON [C+FB+EA<+D]|

PURPLE

16 0F O
[+ 0e08

Infa [:: :2 ::j :2 ]
PTO 0 FRONT VIEW BACK VIEW

ENGINE IGNITION SWITCH

= (REFER TO ENGINE MANUAL FOR MORE DETAIL) POSITION | FUNCTION | CONTACT 1]CONTACT 2

= g POSITION| FUNCTION |CONTACT NONE
—%— —O— POSPTION| FUNCTION | CONTAGT L+Az

NON—REMOVABLE REMOVABLE

30 CONNECTIONS CONNECTIONS POSBTION| FUNCTION |CONTAGT NONE

RELAY POSHTION| FUNCTION |CONTACT NONE

22. Ignition






